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/ Dallas/Ft. Worth Headquarters:
I C o 802 N. Kealy

Lewisville, TX 75057

International Compliance Corporation Tel: (972) 436-9600

"Your Certification Solution" sm Fax: (972) 436-2667
Data Report

Workorder # 180021 8 Date 6/24/98

Client must complete box 1 and sign
Please provide information as it should be presented in report

Equipment Under Test (EUT) Box 1

Model Number/Name (This form will appear in formal test report)
Please print upper/lower case, space, dashes, slashes, hyphens, etc., in the spaces provided

N|O|D|E E{Q{U]/I|P|M|E|N|T
S|{O|L|I|D|-[S|T|A|T|E T|R|A[N|S|M[I|T|TIE|R ({Uis])

Serial Number 005 Part Number 3214823-001 & -002

Clock, Oscillator, Highest Frequencies Utilized: (If >108 MHz additional test may be required)
7.3828, 960 & 960 - 1950 MHz, 13.02, 13.2, 13.275, 26.04, 26.4 & 26.55 & 27.35-28.5 GHz

EUT Test Configurations: FCC Part 2/101, 2.985, 2.987, 2.989, 2.991, 2.993 and 2.995 with
unit operating at one CW test frequency, three simulated and one actual QPSK input
frequencies, all at maximum rated output power (1 watt)

Video Mode(s): N/A

EUT mode of Operation:  Steady-state with unit operating at one CW test frequency, three
simulated and one actual QPSK input frequencies, all at max. rated output power (1 watt)

| (Client Representative) @_/Q Q A_N\Q,*IE@ understand all

information including the Model number/name above will appear on the formal
test report as indicated and may effect test duration.

Representative: E.W.Paschetag Telephone: (972) 997-3270
Company: Bosch Telecom, Inc. Alternate:  (972) 879-3252
Address: PO Box 742466 Fax: (972) 997-3181

Dallas, TX 75374 After hours: (972) 997-3270

If you will not witness testing, please indicate after hours or pager number.

To be completed by ICC Box 2

Worst-case Mode/Configuration: 77( /w

DATACOMMON\FORMS\TESTDATASHEETS\DATAREPORT
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APPENDIX B - TEST DATA
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Model Node Equipment Solid-State Transmitter (US)

Bosch Telecom, Inc.

RF POWER SPECTRAL DENSITY
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HARDWARE:

A: HP Spectrum Analyzer Model 8563E, KTL # G2624

B: EUT - Bosch Transmitter Model TX005

C: Millimeter Products Inc.:
20 dB Directional Coupler P/N 559A-20/599, S/N DC9808
20 dB attenuator P/N 521A-20/599, S/N DC9807
6 dB attenuator , P/N 521A-6/599, S/N DC9810

D: HP Harmonic Mixer Model 11970A KTL #ICC878

CABLE:
1: Coaxial Cable KTL # CF24
2. Coaxial Cable KTL # CF20

Note:
Power measurements were made at the forward power port of the directional coupler with the 20 dB and 6
dB attenuators in line. The direct output of the directional coupler is terminated with a 50 ohm load.
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Dalias/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: (872) 436-5600
Fax: (972) 436-2667

___TST9LECX HP 8563E <l18> 10/27/58 03:17:14 PM
CL 24.8dB MKR -43.33dEBnm Sin .
'_ gle Channel QPSK
RL ~15.8dEm 1048/ 27.5885GHz Bandwidth: 10HHz.
Channef Pawer BW; $0MHz
Density: 82.5dBinHz
ﬁf
DIToTHRL -|6. gen
BENSITY |-G d
si .l I
: 5 &
i l
3 i
CENTER 27.5508CHz SPAN 180, 8MHz
¥REW 1BOkHz ¥UBKH 1.8MHz SWHP 59, 8ms
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: (972) 436-9600

Fax: (972) 436-2667
' TST190..PCX HP 8563E <18> 10/27/98 03:22:38 PM

CL 24.9dB MKR -41.5@dEm Single Channel QPSK

RL -16.8dBm 18dB/ 27.5S85GHz bandwidth: 50MHz
Channel Power BW: 50MHz
Density: 93.6dBm/Hz

. l |
DIToTaL -{
DENSIT
NN HEl

CENTER 27.5586@GHz SPAN 108.0MHz
¥RBW 1@8kHz  *UBW 1.8MHz SWP 5@. Oms
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: {972) 436-8600
Fax: (972} 435-2667

" TST1L.RCX HP 8563 <18> 10/727/98 03:44:35 PH
CL z4.@d38 Multichannel QPSK
RL -16.@d8n @48/ handwidth: J0MHz
Channel Pawer BYW: JOMHz
Density: 92.7dBmiHz
DI7oT4L 18,848 w
DENSITY~9217 z i 5 .
- [
i
4
] T
A
CENTER 27.7189GHz SPAN 188, BMHz

¥RBW 198kHz  ¥VBW 1.@MHz SWP 5@. @ms



Model Node Equipment Solid-State Transmitter (US)

Bosch Telecom, Inc.

MODULATION CHARACTERISTICS
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Model Node Equipment Solid-State Transmitter (US)

Bosch Telecom, Inc.

OCCUPIED BANDWIDTH

FCC: NNS3214823 Page 71 of 122
Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure



X
O
O

DOE00 T T adMSe . Mol A A OE MElTEIx
HIWNO " 002 Nwealss SIHADOOT L, T e IR0

“

[
'“'-':E:

Ik
i 0

o

| g
i - B .
Y N THIWNLG T EE |
w_f + OO0 "6B8 O00%
_ W, MEl CEI MO0

L !
R

|

~L Y LT Y, - o - — , - . - vy
frows i T EE SEIPOT WEIPSG T - i
GPES 2 bl P DAY benwpidEDERIOOCKES 3O
e P NI A LA 86/91/9 & juoeiodio) BOUBIALD
e oy THEETI E o by . ; “tonezyeiod 7L ' : !
ta - : A 777 3\\\\\ TeqUINN 6&# HILLINSNVYHL JQON oW ,mno—z“_ ) ‘)—0~
ere ot~ Sieds & M) s T - RODITANLHOS08 | PWEN eI, .

Page 72 of 122

FCC: NNS3214823
Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure



SWO " 0S5

...LO OOHW

I rA
v

L

f

.rﬂﬁ',.nws

5t “lii

M

HAOOO0O T L

oo |

e o e
!

,ﬁl.l..il.!!;z!faou T e a
1

“
4 -t

(YN
f_@} é,,_ {%

- i s man 2 o e e

i

) g. e

o e

e R o8 i b s

S I R
| T T
| |

I~ P T

.&\n\m\m\n @s

TP g

S S

T + .W .viu ,.\n

L] S
L | 4v Yoo

. ifig,ﬁ

T UQ i

au\

e

b
b
e
|
i
e

E

oy o Regwnald

B .. S S IR
Mlt._..,. SN B

llx.is..t.li.ll!ﬁ

o0 - mmm.u. ac
el

T\.nlk e bt

i v e b+ e Vv 7 .

UURTSNUPINNT SPPRPRpI R SRS S L

TZ

3 1 I

f
!

W

15,:_3.

50003 " 4

“C F7)

- ONRZIEIOd

G AT

96/91/9

aje() 1s8 ]

e e i e o et G ot

LR
PORBIEWGO X * L £

Sm\mu\:

h«\.\.@é F\\?\%ﬂ\%w\%

4 Jequnn 10id

HILUWSNYHL 30ON

TIOqUINN {9PON

2]

et -

55/ 225/

“§ 19DI0) HIOM

WOD314. HOSO8

TBWEN Juen) |

1ot s sssimin}

-

10

vopiotion esueyduion jeuoneuse

.uoﬁ,\\l‘l |

Page 73 of 122

FCC: NNS3214823
Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure



SWO " 0G 4SS SHIHAOQO T MELA A0 OT MeEd
ZEIWO T 002 WV alS IO OO T L2 T LD

..{,.a ﬁ?t M:

o
\ — N |
! &w ,Amﬂg ZHHINO g T G

wf ﬁ - -
, 00 "B6 dD0O%
M _ Mel ORI TLAMDD0
i A |
LT _
S T SO T C3 Y eI o T WE P T - e |
mm ﬂvJ O W’U. ) E ,\L “‘u . O xﬁ v s; * k »vNC_E__O‘_&\m..~ av—u_o OOﬁ n. Y TY i

86/91/9 :eleg ISl Eo_-m‘_o&oo eoueyjduwion [euope!

377 S oL \ \\;\V\y
\Y.R\W.\.&bQN UYL P \\& oqunN 19PON | ,” ® ,
Lo gps -7/~ o7 g3l LINSNYHL 3aON M \
SN T AR WOO3 1311 HOSO8. b . .

Page 74 of 122

Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure

FCC: NNS3214823



DOS00 T F A LU QE e CAOE MMEitl e
A0 T 00 N elS LA OO T el BIFENITED
I
(0 Y \géﬁﬁﬁ ra§§§§g
%.J,_h
Al

N ..,..
ol IV IR PP .
ik DA N e
O0C "B J00°%
Med ORI DAAM2D00
VLT BRI EE L T EIPOT WEIPET ~ 4- T - b
=P O dbd OT 5 N .m_.,_mcuE_.m_n_!!mh PaSBWON T £ [ 4 I
"51eQ 158 Lluonsiodion esue)idios jeuop

rppaf PAHTITIRET

12
= Z “cozmuxﬁom_ G A 86/91 . :
XV ‘ Lt Y3 1L LINSNVHL JAON HBqUINN 13PON MJ\V.N \

M2 gtpe GPTE
"~ .MQ“)&«\N \s:\.. Mv‘ b Yot

7] equuini 10id . :
s WAAT 13 1L HOSO8 OWEN WSO,

Page 75 of 122

FCC: NNS3214823
Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure



SO T 08 ddMEx ZHHOOT MEIA 4O O T HAedede
ZIINO T O0&E 1 IWVaS TSI GO " L el D

B e -

SO e T

o g

= |

USRS WEEE S

Tl A irg%z
g f. _%%

o o ek

S U N SIS R _

e @z .% 00 Bs doow%
\

F Mel ORITEMDDO

HNOd T 9S |

— e i ot iSoons Dol
L A N N

|

{
IR T R

_perro gros SHNO 353 SEPOT WEIPG " 4 T~ 1t
—ef Dl TFOE vy G g ooy AR poRIfygn X ¢ e

’ uxw % YT i ;Nrm .\ﬁ:\ ;W\\b\ ionezhelog T 86/91/9 WbeQisey m%_aaeou eouBlduioy) [eUCKBLIBIU)

¥
hi\ﬂm. T TS ms -M\ﬁ% & LBQUINN 101d HILLINSNVYHL 3AQON JSqUIng 8o _ auoﬁ :
o

_,_\%ﬂ\m\ B2 i R I5PIO HIOM WODI 131 oG08 TBWEN U0},

INOL 10l FUDIC visCiosuie

Froprietary 1mnorimauori

BoOSCIl 1 eleColll, Inc.



DOS00 " T
ZHNO T Q0 &

ﬂ;.w \,c). n{mU) >

1Y cd €5

SN OE

MET.N

CHOOOO06S T LS

SO

— e

\

4

Sl

METEd »¢
1N 0

e

Mmed AT dm

e

e Spag

~ o.,&:ﬁf.\%ﬁvrdu M\QMJ

5,\‘

Sh4nLL T D&

SEIPOT

e s i e e e

SN U B

Wel@es " ir b

*

paledWoO TX * 3 £

%\.\h
v

\\NQ%\ # 19pIO YIOM

.. .- . N e +Aegiuiiold
posnswly &1 0 & o Btae RUQY QL &) sl
: L aleq 1s9
/4 —Z 5 “ w\{ :uohezue|od 86/91/9 |
Y SSYO 7 AT £, HequnNloid HILLINSNVHL 3AON  /eaWnN ISPont
W0OD3131 HOSO8 ‘BWeN Wil

e e~ e e e

e m o e v e o

S §
10

uoielodiog) soueydwoy) [euopewisiul

‘017

Page 77 of 122

Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure

FCC: NNS3214823



SWO " O al M S AOO T MEelA A0 0T METED

-4
ZINO T 00E IV elS SHHOIS O T T S B LD

A e il
.RL\\« o gt e |

OO0 "B JO072%

i - -
' _ . Moed ﬁuq& ITdMOO0
m_ 11
m J
Y Tt
< T =Y P T T » . -
7oz LpdiLL et CEIROT WEIPS "t T - lkd
TR sy L2 RN mm\m“\mi agt B RO QT 9 Telwag™  hbEaued xt362 10 _
PRt oy EI IS TN L P ; : Ly A Al 86/91/9 :81eq 158 L| luoneiodion eavenduion [eucyeu.
PRI v 3=y, p———7 TV, 227~ uolezie|od e L ;

LT AL G g ) TeAS) S HequnN oid HILIINSNVHL JQON  JequnNiepow) ¢ D) H
“ | T e “H 18DI0) SOM WOD31I1L HOS08 ‘Bwen JUsyDL

Page 78 of 122

FCC: NNS3214823
Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure



DOSOC T T cIMEx
EHHOQ T 00& MV

L

OGOV ..

SO Melelx

TS DR PR RO

.,.,..W..\ wa..L_-:__ i

}

T

My
wfig

Y

CIHANES T £ | .

OO0 "ge 00
Med 20

CHA D ed M

ST Pypo o e SEIBOT WEIPE "t T - e
] -~ bl Haogox © CIEY 1E
,‘I\N.mﬂww\ ueny gpdE 48NS mmu«m.%mmm SRR : nm@ww Mwmw. i m\ ! ) :
P TEL PR A WIN | UONeziEnd 8661/91/9 a __aozﬂc&co SOUBKALICH [BUCKELIBIU
L g irE JHEAD I/ HequnNiod HALLINSNVHL AAON  Jo9WnNROW | e UDN \l
u....m \Tnu.:plgu\h, 812081  l# J8DIO HOM WODHE131 HOSO08 iauenN Em_mog \

Page 79 of 122

Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure

FCC: NNS3214823



Model Node Equipmeiit Solid-State Transmitter (US)

Bosch Telecom, Inc.

ANTENNA TERMINAL
CONDUCTED EMISSIONS
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
L.ewisville, TX 75057
Tel: (972) 436-8600
Fax: (972) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete X Preliminary Page 1 of 1
Client; BOSCH TELECO‘!\;i Test #: 218V3 W.O#: 180218

EUT: NODE TRANSMITTER S/N: UNIT #5 Photo ID: 180218 V3
Technician: M SEVERSON & D LIGHT  Specification: CFR 47 P 2.881 Lab: BOATS Date; 6/17/98

Equipment Used: 697,878

Configuration; TX 27.510 GHz U.8. TX 30.0dBm CW
Readings iaken at antenna terminals

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance nim Detector:
Climatic Conditions: EUT Power: __ 115V.AC. n/aéo Hz X Peak
Temperature: 20 ¢ ___20BVAC, n/asS0Hz _ Average
Relative Humidity: 39 % __230VAC.
Atmospheric Pressure: 896  mbar _X_Other -48VDC nfa 1Phase p/a3Phase
; 4kHz RBW
Freq. Meter | Antenna| Cable | Correction Corrected Lim Comments:
Reading| Factor Loss Factor Alten Reading -13dBm
(GHz) | (dBm) (dB) dB) dB (dBm)
27510 | 64 1] 1.02 0 30.2 306 N/A Fundamental
27.666 -54 0 1.02 0 30.2 -22.8 -13.0
27.717 | -48.5 0 1.02 0 30.2 -17.3 -13.0
28.13 -60 0 1.02 0 30.2 -28.8 -13.0
1.19 -72 0 1 0 30.2 -40.8 -13.0 Noise floor
13.09 -1 0 1 0 30.2 -38.8 -13.0 Noise floor
Scanned
30Mhz-40Ghz

DATACOMMONFORMS\TESTDATASHEETSWICRORE REV 030587

218v03
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Dalias/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel (972) 436-9600

—_—— Fax: (972) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete _X_ Prefiminary ___ Page 1 of 1
Client: BOSCH TELECCOM Test # 218V7 W.0#: 180218
EUT: NODE TRANSMITTER S/N: UNIT #5 Photo 1D: 180218 V7
Technician: M SEVERSON & D LIGHT Specification: CFR 47 P 2.991 Lab: 2 Date: 6/23/58
Equipment Used:  697,881,858,879
Configuration:  TX27.510 GHz J.§. TX 30.0dBm CW
Readings taken at antenna terminals &
Bandwidth: 1MHZ Video Bandwidth: 100KHZ Anterina Distance im Detector:
[
Climatic Conditions: EUT Power: __ 115VAC. nlag0Hz X Peak
Temperature: 20 ¢C __208VAC. nab0Hz ___ Average
Relative Humidity: 38 % ___230VAC.
Atmospheric Pressure: 996 mbar _X_Other-48VDC n/a 1Phase /a3 Phase
4kHz RBW
Freq. Meter | Antenna| Cable {Corraction Correcled Lim Comments:
Reading} Factor Loss | Factor Attert | Reading ~13dBm
{GHz) | (dBm) (dB) {dB) (dB) dB {dBm}
53.1 -73 1] 1 -24 28.2 -87.8 -13.0  INoise ficor |2nd harmiLO
55.02 -74 0 1 -24 28.2 58.8 -13.0 __ INoise ficor_|2nd harmifund
79.650 59 0 i -24 282 53.8 -13,0  [Noise fioor |3rd harm/LO
82.53 -70.5 0 1 -24 28.2 -65.3 -13.0  [Noise floor_{2nd harm/fund
Scanned
40-100 GHz
DATACOMMONIFORMSITESTDATASHEETS\WICRORE  REV 030597
218v07
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DallasiFt. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600

4 Fax: {872) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete X Prefiminary __ Page 1 of 1
Client: BOSCH TELECOM Tssf # 218v4 W.O.# 180218

EUT: NODE TRANSMITTER SIN: UNIT #5 Photo ID: 1802184
Technician:. M SEVERSON & DLIGHT  Specification: CFR 47 P 2.991 Lab: BOATS Date: £/17/98

Equipment Used: 697,878

Configuratiorr  TX27.710 GHz QPSK 30 MHz BW TX 30.0dBm

Readings taken at antenna terminals N
Bandwidth: 1MHZ Video Bandwidth: 100KHZ Anterna Distance wm Detector:
[
Climatic Conditions: EUT Powerr __ 115VAC. niag0 Hz _X Pesk
Temperature:! 20 ¢ ___208V.AC. niasoHz ___Average
Relative Humidity: 33 % __230VAC
Atmospheric Prassure: 896 mbar _X Other 48VDC nia_1Phase nfa3Phase
4kHz RBW,|
Freq. Meter | Antenna| Cable|Correction Carrected Lim Comments:
Reading| Factor Loss | Factor Atten | Reading -13dBm

GHz) | (dBm) {dB) {dB) dB {dBm) .

27710 | -9.53 0 1.02 -24 30.2 23 N/A Fundamental
1.180 -72.5 0 1 -24 30.2 -65.3 ~13.0 Noise floor
13.09 -70 g 1 -24 30.2 -62.8 -13.0 Noise floor

Scanned
30Minz-40Ghz
Mpz &F—
DATACOMMON\EORMS\TESTDATASHEETSMICRORE  REV 030597
218v04
FCC: NNS3214823 Page 83 of 122

Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure



Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972} 436-9600
Fax: (972) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete X Preliminary __ Page 1 of 1
Client: BOSCH TELECGI;A Test:#: 218v8 W.O#: 180218

EUT: NODE TRANSMITTER S/N: UNIT #5 Photo ID: 180218 V8
Technician: M SEVERSON & D LIGHT  Specification: CFR 47 P 2.991 Lab: 2 Date: 6/23/98

Equipment Used: 697,881,958,879

Configuration: TX 27.710 GHz QPSK 30 MHz BW TX 30.0dBm
Readings taken at antenna terminals

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance nm Detector:
Climatic Conditions: EUTPower. __ 115VAC,  n/aé0Hz _X Pesak
Temperature: 20 C __208V.AC. n/a’50 Hz . Average
Relative Humidity: 3 % __230VACL
Atmospheric Pressure: 896  mbar _X_Other-48VDC n/a_1Phase pn/a3Phase
' : 4kHz RBW
Freq. Meter | Antenna| Cable |[Correction Corrected Lim Comments:
Reading{ Factlor Loss Factor Atten | Reading -13dBm
(GHz) | (dBm} (dB} (dB) {dB) dB {dBm)
52.08 =74 "] 1 0 28.2 -44.8 -13.0  [Noise floor {2nd harm/LO
55.42 -73 0 1 0 28.2 -43.8 -13.0  |Naise fioor [2nd harm/fund
78.12 -89 0 1 0 28.2 -39.8 -13.0  INoise figor [3rd harm/LO
83,13 -70 0 1 0 28.2 -40.8 -13.0  INaise fioor {2nd harm/fund
Scanned
40-100 GHz
DATACGMMON\FORMS\TESTDATASHEETSIMICRORE  REV 030597
218v09
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Dallas/Ft. Worth Headquarters:

802 N. Kealy
Lewisville, TX 75057

Tel (872) 436-9600
Fax: (872) 436-2667

Complete X

ANTENNA TERMINAL CONDUCTED DATA

Preliminary

Client: BOSCH TELECOM

EUT; NODE TRANSMITTER

Technician:

Equipment Used:

£97,878

Test# 218V5

S/N: UNIT #5

M SEVERSON & D LIGHT _ Specification: CFR 47 P 2.891

Page 1 of 1
W.Os#: 180218

Photo ID: 180218 V5

Lab: BOATS Date: 6/17/98

Configuration: TX 27.550 GHz QPSK 40 MHz BW TX 30.0dBm
Readings taken at antenna terminals
Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance nim Detector:
Climatic Conditions: EUT Power: __ 115V.AC. nfagbHz X Peak
Temperature: 20 C __208VAC. nfab0 Hz ___Average
Relative Humidity: 38 % __230VAC.
Atmospheric Pressure; 996 _mbar _X _Other 48VDC n/a_ 1 Phase n/a3 Phase
T 4kHz RBW
Freq. Meter | Antenna| Cable} Correction Corrected Lim Comments:
Reading| Factor | Loss| Factor Atten Reading -13dBm
| (GHz) | (dBm) (dB) (dB) dB (dBm)
27.550 -13 0 1.02 1] 30.2 18.2 N/A Fundamental
1.18 -72 0 1 g 30.2 -40.8 -13.0 Noise floor
13.09 -70 0 1 0 30.2 -38.8 -13.0 Noise floor
Scanned
30Mhz-40Ghz
DATACOMMONFORMS\TESTDATASHEETSWICRORE - REV 030567
218v05
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: (972) 436-9600
Fax: (972) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete X Preliminary __ ‘ Page 1 of 1
Client: BOSCH TELECOM Test-#: 218v10 W.0.# 180218

EUT: NODE TRANSMITTER S/N: UNIT #5 Photo ID: 180218 V10
Technician: M SEVERSCN & DLIGHT  Specification: CFR 47 P 2.991 Lab: 2 Date: 6/23/98

Equipment Used:  £97,881,858,879

Configuration:  TX 27.550 GHz QPSK 40 MHz BW_ TX 30.0dBm
Readings taken at antenna terminals

Bandwidth: 1MHZ Video Bandwidth:  100KHZ Antenna Distance ﬂ/fm Detector:
né
Climatic Conditions: EUT Power. __ 115VAC n/agl Hz _X Peak
Temperature:! 20 ¢ __20BVACL nfa50Hz ___Average
Relative Humidity: 39 % __230VAC
Atmospheric Pressure; 8996 mbar _X_Other -48VDC n/a__1Phase n/adPhase
4kHz RBW
Freq. Meter | Antenna| Cable |Correction Corrected Lim Comments:
Reading| Factor Loss Factor Atten Reading ~13¢Bm
{GHz) | {dBm) {dB) (dB) (dB) dB (dBm)
52.08 74 Q 1 -24 28.2 -58.8 -13.0 jnoise floor {2nd harm/LO
55.10 -73 0 1 -24 28.2 -67.8 -13.0 [Noise flcor |2nd harm/fund
78.12 -70 0 1 -24 28.2 £4.8 -13.0 |Noise floor |3rd harm/LO
82.65 =70 0 1 =24 28.2 648 ~13.0 INcise fioor_|2nd harm/fund
scamnecd
40-100 GHz

JATACOMMONIFORMSI\TESTDATASHEETS\MICRORE REV 030587

218v10
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: (872) 436-9600
Fax: (972) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete X Preliminary ___ Page 1 of 1
Client: BOSCH TELECCM Test #: 218V6 W.O.# 180218
EUT: NODE TRANSMITTER S/N: UNIT #5 Photo ID:180218 V&

Technician: M SEVERSON & D LIGHT  Specification: CFR 47 P 2.991 Lab: BOATS Date: 6/17/98

Equipment Used: 697,878

Configuration:  TX 27.580 GHz QPSK 50 MHz BW TX 30.0dBm
Readings taken at antenna terminals

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance n/an  Detector:
Climatic Conditions: EUTPower: __ 115V.AC.  n/abOHz _X Peak
Temperature: 20 ¢C __208VAC. n/a50Hz _._Average
Relative Humidity: 38 % ___230V.AC.
Atmospheric Pressure: 886 _mbar _X Other-48VDC n/a 1Phase n/a3Phase
! 4kHz RBW
Freq. Meter | Antenna| Cable |Correction Corrected Lim Comments:
Reading| Factor Loss Factor Atten | Reading -13dBm
GHz) | (dBm) dB) {dB) {dB} dB {dBm)
27.590 -13 0 1.02 (4] 30.2 18.2 N/A Fundamental
1.19 -72 0 1 o 30.2 -40.8 -13.0 Noise Floor
13.08 -72.5 0 1 0 302 -41.3 -13.0 Noise Floor
Scanned

30Mhz-40Ghz

DATACCOMMONFORMS\TESTDATASHEETSWICRORE REV 030587

218v06
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Daltas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: {972) 436-9600
Fax: (972) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete X_ Preliminary ___ Page 1 of 1
Client: BOSCH TELECO;\# Test# 218V11 W.C# 180218

EUT: NODE TRANSMITTER S/N: UNIT #5 Photo 1D:180218 Vi1
Technician: M SEVERSON & DLIGHT  Specification: CFR 47 P 2.981 Lab: 2 Date: 6/23/98

Equipment Used:  687,881,958,879

Configuration: TX 27.590 GHz QPSK 50 MMz BW _TX 30.0dBm
Readings taken at antenna terminals

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance nam  Detector:
Climatic Conditions: EUT Power: __ 115 V.AC. n/ag0Hz _X Peak
Temperature: 20 G ___208 V.AC. n/as0Hz _Average
Relative Humidity: 39 % __23W0VAC.
Atmospheric Pressure: 996 mbar _X_Other -48VDC n/a_1Phase  n/fald Phase
il : 4kHz RBW

Freq. Meter | Antenna| Cable |Correction Corrected Lim Comments:

Reading| Factor | Loss Factor Atten Reading -13dBm

{GHz) | (dBm) | (dB) B (dB) dB (dBm)

52.8 -74 0 i g 28.2 -44 8 -13.0 |Noise ficor [2nd hamm/LO
55.18 -73 0 1 g 28.2 -43.8 -13.0  INoise ficor {2nd harm/fund
79.20 -70 0 1 g 28.2 -40.8 ~13.0_ |Noise fior {3rd harmALO
8277 | -70.5 0 1 ¢ 282 -41.3 -13.0 _ |Noise fisor {2nd harm/fund

scanned
40-100 GHz

DATACOMMON\FORMS\TESTDATASHEETS\WMICRORE REV 030597

218v11
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Dallas/Ff. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete _X_ Preliminary __ Page 1 of 1
Client: BOSCH TELECOM Test# 218V1 W.0.# 180218
EUT: NODE TRANSMITTER S/N: UNIT #5 Photo 180218 V1
Technician: MARK SEVERSON Specification; CFR 47 P 2.991 Lab: BOATS Date: 6/17/98
Equipment Used: 697,878 agr— af-—
v GHz M=
Configuration: TX 30.0dBm 27.710926GHz QPSK/30Mbx BW Bosch Modem Test Sat
Readings taken at antenna terminals iR
Bandwidth: _1MHZ Video Bandwidth:  100KHZ Antenna Distance -rem  Detector:
f-"
Climatic Conditions: EUT Power, __ 115VAC. n/a6l Hz X _Peak
Temperature: 20 ¢ __208VAC. n/aSoHz __Average
Relative Humidity: 38 % ___230VAC
Atmospheric Pressure. 896 mbar _X_Other 48VDC n/a 1Phase n/a3Phase
4kHz RBW
Freq. Meter { Antennai Cable | Comrection Corrected Lim Comments:
Reading| Factor Loss Factor Atten Reading -13dBm

(GHz) | (dBm) | (dB) {dB) (dB) dB (dBm) l
27.710826] -11.0 0 1.02 -24 30.2 -3.8 N/A ~a |Fundamental

27.400 | -50.0 0 1.02 24 30.2 42 8 — 4503 0 7

1.18 -72.5 Y 1 -24 30.2 -65.3 -13.0 Noise floor
13.09 -70 Y 1 -24 30.2 -£52.8 -13.0 Noise fioor
Scanned
30MHz-40GHz
JATACOMMONFFORMS\TESTDATASHEETSWICRORE  REV 030597
218v01
FCC: NNS3214823 Page 89 of 122

Bosch Telecom, Inc.—Proprietary Information—Not for Public Disclosure




Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 4368-9600
Fax: (972) 436-2667

ANTENNA TERMINAL CONDUCTED DATA

Complete X Preliminary ___ Page 1 of 1
Cilent: BOSCH TELECOM Test#: 218V08 W.O# 180218

EUT: NODE TRANSMITTER S/N: UNIT #5 Photo ID: 180218 V08
Technician: MARK SEVERSON Specification: CFR47P2.991 Lab:2 __ Date: 6/23/08
Equipment Used:  697,881,958,879 My~

Gtz Ao
Configuration: TX 30.0dBm 27.710926Ghz QPSK/30Mhx BW Bosch Modem Test Set
Readings taken at antenna terminals n
Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance L] m Detector;

Climatic Conditions: EUTPower. _ 115VAC. a60 Hz _X Peak
Temperature: 20 C __208VAC. naso He .. Average
Refative Humidity: 3B % __230VAC.
Atrmmospheric Pressure: 996 mbar _X Other 48VDC n/a_1 Phase /a3 Phase
4kHz RBW
Freq, Meter |Antenna{ Cable |Correction Corrected Lim Comments:
Reading| Factor | Loss | Facior Aften | Reading -13dBm

(GHz) | (dBm) (dB) {dB) (dB) dB_ {dBm)

52.08 -73 G 1 24 2872 67.8 13.0_[Noise floor [2nd hamiLo
55.42185) -72 1} 1 -24 282 -66.8 -13.0 _ {Noise floor |2nd hamm/fund
78.12 ~71 0 1 -24 28.2 -65.8 -13.0 |Noise floor |[3rd harmt O
82.13278 -70 0 1 -24 28.2 -64.8 -13.0 _iNoise floor [2nd hamm/Aund

Scanned
40-100 GHz

DATACOMMONFORMS\TESTDATASHEETS\WMICRORE REV 030587

218V08.xIs
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Model Node Equipment Solid-State Transmitter (US)

Bosch Telecom, Inc.

SPURIOUS EMISSIONS
(FIELD STRENGTH)
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INTERNATIONAL COMPLIANCE CORPORATION

RADIATED EMISSIONS DATA
e ELECTRIC FIELD
CLIENT NAME: BOSCH TELECOM W.0.# 180218 DATE: 6/22/98
EUT MODEL.: NODE TRANSMITTER SERIAL #: _UNIT#5 TIME: {818
EUT CONFIG.: TX 30.0dBm 27.510GHZ CW_ 115 FREQUENCY TECH.: D LIGHT & M SEVERSON
EST SPECIFICATION:  2.993 (3m) TEST NUMBER: RE-3
ROD ANT. # CABLE # 2B DETECT.TYPE: _PEAK LOCATION: BOATS
BICON ANT, #: 230 PREAMP.#: 401 RES.BW (kHz}: 100 DISTANCE (m): 3M
LOG ANT. #: 227  LIMITER# J8i  VIDEOBW (kHz): 100  EUT YOLTAGE: -48VDC
HORN ANT, #: -ATTEN# N/A__TEMP. (deg. C): 27 EUT FREQ. (Hz)x N/A
DIPOLE ANT #: DETECTOR#: 697 HUMIDITY (%): 46 PHOTOID: 180218 RE-3 RAD. EM.
Emission | Ant. | Det. | Meter | Antenna] Path | RF | Corrected | Spec. | CR/SL| Pass Notes
Frequency | Pol. | Atten. [Reading| Factor | Loss | Gain | Reading Limit | Dela Fail
(MHz} (V)] (dB) [(@BuV)| (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m) (dB) |Marginal
32.835 Vv 00 [ 453 | 11.59 | 142 1246 33.71 84.6 1-50.8G | Pass
49 985 v 00 | 343 1103361 159 [246| 21576 84.6 1-63.024] Pass AMBIENT
175.252 Vv 0.0 | 457 | 1375 | 2.82 | 246 37.67 846 1-4693| Pass NOISE FLOOR
32.835 H 00 | 340 | 1159 | 142 | 24.6 2241 846 1-62.191 Pass
116.200 H 0.0 42.5 11 2.54 | 24.6 31.44 84.6 -53.16 | Pass NOISE FLOCR
220.620 H 0.0 | 370 156 | 369 {246 31.69 846 |-5251 | Pass NOISE FLOOR
400,000 v 0.0 | 300 166 | 551 | 2497 2721 846 |-57391 Pass NOISE FLOOR
650.000 v 00 | 300 | 214 | 729 |25.1 33.59 84.6 | -51.01 | Pass NOISE FLOOR
960.000 Vv 0.0 | 396 | 2326 | 917 12491 4713 84.6 |[-3747 | Pass
400.000 H 0.0 | 320 166 | 551 12491 2621 84.6 | -5539 1 Pass NOISE FLOOR
650.000 H 0.0 | 320 214 | 7.29 |25.1 35.59 846 |-4901 | Pass NOISE FLOOR
960.000 H 0.0 | 310 | 2326 | 917 | 249 38.53 84.6 | 46.07 | Pass NOISE FLOOR
Scanned 30-1000 MH2

Compliance Datz
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INTERNATIONAL COMPLIANCE CORPORATION

RADIATED EMISSIONS DATA
ELECTRIC FIELD

~ BOSCH 1ELECOM W.O.F: 180218 DATE: 620798

EUT MODEL: NODE TRANSMITTER G ayr SERIAL # UNIT#5 TIME: 9:30

IEUT CONFIG.:  TX30.0dBm 27.710926-6HZ QPSK/30 MHZ BW TECH.: D LIGHT & M SEVERSON

{TEST SPECIFICATION:  2.993 (3m) MKy TEST NUMBER: RE-4

ROD ANT. # CABLE #; 2B DETECT.TYPE: _ PEAK LOCATION: BOATS
IBICON ANT. #: 230 PREAMP. #: 401 _RES.BW (kHz): 100 DISTANCE (m): M

LGG ANT, #: 227 LIMITER# 181 VIDEO BW (kHz):.___100__ EUT VOLTAGE: “48VDC
HHORN ANT. #: -ATTEN# N/A  TEMP. (deg. C): 30 EUTFREQ.(Hz): N/A

IDIPOLE ANT #: DETECTOR#: 697 HUMIDITY (%) 46 PHOTO ID: 180218 RE-4 RAD, EM,

Emtssion | Ant. | Det. | Meter [Antenna| Path | RF | Corrected | Spec. CR/SL | Pass Notes
Frequency | Pol. | Atten. {Reading| Factor | Loss | Gain | Reading Limit | Delta Fail
(MHz) [(H/ V)] (dB) {(dBuV){ (dB} | (dB) | (dB) | {dBuV/m) [(dBuV/m)| {(dB) |Marginal

32.835 Vv 00 | 440 | 11.59 | 142 | 24.6 3241 846 | -52.19 1 Pass

81.763 Vv 60 | 602 843 | 228 1246 46.28 846 |-3832} Pass i AMBIENT
275.000 v 00 | 30,0 | 173651 4.19 12461 26955 846 1-57.645] Pass NOISE FLOOR,
32.835 H 0.0 39.0 1159 | 142 | 246 2741 846 |-57.19 | Pass

150.000 H 0.0 300 | 1352 | 2.82 | 246 21.74 84.6 |-62.86 1 Pass NOISE FLOOR
275.000 H 0.0 300 | 17.365 | 4.19 | 246 | 26955 84.6 |-37.645| Pass NOISE FLOOR
400.000 \ 00 | 310 166 | 551 1249 2821 846 |-56391 Pass NOISE FLOOR
650.000 v 0.0 310 214 7.2% 125.1 34.59 8446 | -50.01 Pass NOISE FLOOR
900.000 Vv 0.0 31.0 235 16817 | 249 38.77 846 | 4583 | Pass NOISE FLOOR
400.000 H 00 | 300 166 | 551 | 249 27.21 846 1-57.39| Pass NOISE FLOOR
650.000 H 00 | 310 214 | 7.29 1251 34.5% 846 | -50.01; Pass NOISE FLOOR
30.000 H 0.0 30.0 1225 1 142 | 246 19.07 846 | -6553 ! Pass NOISE FLOOR

Scanned 30-1000 MHz

All ambients were verified

by cycling power to EUT

Compliance Data
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INTERNATIONAL COMPLIANCE CORPORATION

RADIATED EMISSIONS DATA

ELECTRICFIELD
CLIENT NAME:  BOSCH TELECOM WO 180218 DATE: 6/22/9%
EUT MODEL:  NODE TRANSMITTER SERIAL # UNIT#5 TIME: 10:30
EUT CONFIG.:  TX 30.0dBm 27.550 GHZ QPSK/40 MHZ BW TECH.. __ DLIGHT & M SEVERSON
TEST SPECIFICATION:  2.993 Om) GH= 7 M 79~ TEST NUMBER: RE-5
ROD ANT. # CABLE # 2B DETECT. TYPE: _ PEAK LOCATION: BOATS
BICON ANT.# 230 PREAMP.#: 401 RES. BW (kHz): 100 DISTANCE (m): 3M
LOG ANT.#: 227 LIMITER# 181 VIDEO BW (kHz}: 100 EUT VOLTAGE: 48VDC
HORN ANT. # CATTEN# N/A_TEMP.(deg.Cy .30 _ EUT FREQ. (Hz): NIA
DIPOLE ANT #: DETECTOR#: 697 HUMIDITY (%) 46 PHOTOID: 180218 RE-S RAD. EM,
Emussion | Ant. | Det. | Meter | Antenna| Path | RF | Cormrected | Spec. |CR/SL| Pass Notes

Frequency | Pol. | Aten. {Reading| Factor | Loss | Gain| Reading Limit | Deita Fait
(MHz)  [(H/V)| (dB) {(dBuV)| (dB) | (dB) | (dB) | {dBuV/m) (dBuV/m)| {dB) |Marginal

32.835 v 60 1 430 | 11.59 | 142 {246 3141 846 | -53.19 ! Pass

150,000 v 0.0 32.0 13.52 | 2.82 1246 23.74 84.6 | -60.86 ! Pass NOISE FLOOR
250.000 \i 0.0 30.0 17.61 1 4.10 1246 27.2 84.6 -574 Pass NOISE FLOOR
32.835 H 0.0 35.0 11.59 | 1.42 [ 246 23.41 846 |-61.19 | Pass

150.000 H 0.0 0.0 13.52 | 2.82 | 246 21.74 84.6 | -62.86 1 Pass NOISE FLOOR
250.000 H 0.0 31.0 17.61 4.19 {246 28.2 84.6 -56.4 Pass NQISE FLOOR
421.250 \ 00 | 350 | 1676 | 551 | 249 32.37 846 1-5223| Pass

650.000 \4 0.0 30.0 214 | 7.29 | 251 33.59 846 |-51.01 Pass NOISE FLOOR
900.000 Vv 0.0 30.0 235 9.17 | 249 37137 84.6 | -46.83 | Pass NOISE FLOOR
400.000 H 0.0 | 300 16.6 | 551 {249 27.21 84.6 ]-57.39| Pass NOISE FLOOR
650.000 H 0.0 1 300 214 | 7.29 {251 31.59 846 |-51.01 Pass NOISE FLOOR
900.000 H 0.0 | 300 23.5 9.17 | 249 31.77 §4.6 | -46.83 | Pass NOISE FLOOR

Scanned 30-1000 MHz

All ambients were verified

by cycling power to EUT

Compliance Data
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INTERNATIONAL COMPLIANCE CORPORATION

RADIATED EMISSIONS DATA

» ELECTRIC FIELD

CLIENT NAME: BOSCH TELECOM W.O#: 180218 DATE: 6/22/98

EUT MCDEL: NODE TRANSMITTER SERIAL # UNIT#5 TIME: 10:30

EUT CONFIG.: TX 30.0dBm 27.590, GHZ, %PSKSO MHZ BW TECH.: D LIGHT & M SEVERSON
EST SPECIFICATION:  2.993 (3m) # = TEST NUMBER: RE-6

ROD ANT. # CABLE #: 2B DETECT.TYPE: _PEAK LOCATION: BOATS

BICON ANT. # 230 PREAMP.# 401 RES. BW (kHz): 100 DISTANCE (m): M

[.OG ANT.#: 227  LIMITER# 181  VIDEO BW (kHz): 100 EUT VOLTAGE: -48VDC

HORN ANT. # -ATTEN#; N/A _ TEMP. {deg. C): 30 EUTFREQ. (Hz): N/A

DIPOLE ANT #: DETECTOR#: 697 HUMIDITY (%): 46 PHOTO 1D: 180218 RE-6 RAD. EM,
Emission | Ant. | Det. | Meter |Antenna| Path | RF | Corrected | Spec. |CR/SL{ Pass Notes

Frequency | Pol. | Atren. |Reading| Factor | Loss | Gain| Reading Limit | Delta Fail
{MHz) |[(H/V)] (dB) i(dBuV}! (dB) (dB) | (dB) | {dBuV/m) (dBuV/m)] (dB) [Marginal

32.835 Vv 0.0 | 430 1 11,59 | 142 246 31.41 846 [-53.19| Pass

150.000 v 0.0 31.0 | 1352 § 2,82 | 246 22.74 846 |-61.86 | Pass NOISE FLOOR
250.000 v 0.0 30.0 | 1761 | 419 | 246 27.2 84.6 -574 Pass NOISE FLOOR
32.835 H 0.0 360 | 11.55 | 142 {246 2441 846 |-60.19] Pass

150.000 H 0.0 300 | 1352 | 2.82 | 246 21.74 846 | -62.86| Pass NOISE FLOOR
250.600 H 0.0 300 1 1761 | 415 | 246 272 84.6 =574 Pass NOISE FLOOR
421.250 v 0.0 360 | 1676 | 5.51 | 249 3337 846 1-51.23 | Pass

650,000 v 0.0 300 214 1 729 1251 33.59 846 |-51.01| Pass NOISE FLOOR
900.000 \'i 0.0 30.0 235 1947 1245 37197 846 |-46.83 | Pass NOISE FLOOR
400.000 H 0.0 310 16.6 1 551 172458 28.21 846 |-5639 | Pass NOISE FLOOR
650.000 H 0.0 30.0 214 | 7.29 1251 33.59 846 1-51.01 | Pass NOISE FLOOR
900.000 H 0.0 30.0 23.5 917 1249 37.77 846 | -4683 | Pass NOISE FLOOR

Scanned 30-1000 MHz

Compliance D22
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INTERNATIONAL COMPLIANCE COCRPORATION

RADIATED EMISSIONS DATA

. ELECTRIC FIELD

[CUIENT NAME: BOSCH TELECOM Ay W.0.%: 180218 DATE: 6/19/98

JEUT MODEL: NODE TRANSMITTER(Z#x * 7 SERIAL # UNIT #5 TIME: 1545

EUT CONFIG.: TX 30.8dBm 27.710926GHz QPSK/30MIF BW Bosch Modem Test Set  TECH.: MARK SEVERSON

/TEST SPECIFICATION:  2.993 Om) Mpz TEST NUMBER: RE-1

ROD ANT. #: CABLE #: 2B DETECT.TYPE: _PEAK LOCATION: BOATS

BICON ANT. #: 230 PREAMP. #: 401 RES. BW (kHz): 100 DISTANCE (m): M

LOG ANT.# 227 LIMITER# 181  VIDEG BW (kHz): 100 EUT VOLTAGE: -48VDC

HORN ANT. # -ATTEN.# N/A _TEMP. {deg. C): 28 EUT FREQ. (Hz): N/A

DIPOLE ANT #: DETECTOR#: 697 HUMIDITY (%) 46 PHOTOID: 180218 RE-1 RAD. EM.
Erussion | Ant. | Det. | Meter | Antenna] Path | RF | Corrected | Spec. | CR/SL | Pass Notes

Frequency | Pol. | Atten, [Reading| Factor | Loss | Gain | Reading Limit | Delta Fail
{MHz} [(/V)) (@B) |(dBuV)| (dB) | (dB) i (dB) | (dBuV/m) |(dBuV/m) (dB) |Marginal
35.000 v 0.0 31.0 10.6 1.42 | 246 18.42 846 |-060.18 1 Pass MNoise fioor
1506.000 \ 0.0 | 31.0 | 1352 282 {246 22.74 846 |-61.861 Pass Noise floor
250.000 \4 0.0 3.0 16.5 4.19 1246 27.09 846 1-5751 Pass Noise floor
35.000 H 0.0 30.0 10.6 142 | 246 17.42 846 |-67.18 1 Pass Noise floor
150.000 H 0.0 | 30,0 | 1352 | 2.82 | 246 21.74 846 | 62861 Pass Noise floor
290.000 H 0.0 30.0 165 | 4.19 |1 246 26.09 84.6 | -58.51 | Pass Noise floor
320.600 \'4 0.0 30.0 18.4 463 1247 28.33 84.6 -56.27 Pass Noise floor
425.000 A 0.0 | 300 16.8 1 551 |24.9 2741 846 |-57.19! Pass Noise floor
960.000 \'J 0.0 | 300 | 2326 | 9.17 {249 37.53 84.6 | 4707 Pass Noise floor
320.000 H 0.0 | 300 184 | 463 1 247 28.33 846 | -36.27 | Pass Naoise floor
425.000 H 0.0 | 310 168 | 551 | 49 28.41 846 §-56.191 Pass Noise floor
960.000 H 0.0 | 31.0 | 2326 | 9.17 | 249 38.53 84.6 1 -46.07 | Pass Noise floor
SCANNED 30MHZ-1GHZ
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Model Node Equipment Solid-State Transmitter (US)

Bosch Telecom, Inc.

SPURIOUS EMISSIONS
(MICROWAVE FIELD STRENGTH)
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete X_ Preliminary Page 1 of 1
Client: Bosch Telecom Test# REMWOZ W.O# 180218

EUT: Node Transmitier SIN: Unit #5 Photo ID: 180218
Technician: D. Light Specification: 2.993 Lab: BOATS Date: 6/22/98

Equipment Used: EM2200,180,CF00,CF06,697,484
.

T
Configuration: T 30.0 dBm 27.510 GHz CW Signal U.5. Frequency
30 dBm @ 3 m = 127.6 dBuV/im

Bandwidth: 1 MHz Video Bandwidth: 100kHz  Antenna Distance 3m  Detector:
Climatic Conditions: EUT Power: __ 115V.AC. _ 60Hz X Peak
Temperature: 35 ¢C __208V.AC. __S0Hz ___Average
Relative Humidity: 45 % __230VAC.
Atmospheric Pressure: 1000 mbar _X Other <4BVDC 1Phase _ 3 Phase
Conversion; dBpW= dBuvim @ m ofBe Caicl = -3 ofB
4kHz
Freq. Meter | Antennaj Cable RF |Correction | Comrected dBc Pol. [Comments:

Reading} Factor Loss Gain | Factor Reading
s{BHz) (dBuv) | {dB) {dB) QGBZ {dB) {dBuVim)

1.92 35 28.2 3.52 30.9 -4 12.8 -114.8 V Noise floor
10.56 33 38.9 10 32.2 -24 257 -101.9 \4 Noise floor
17.28 33 443 14.39 31.9 -24 35.8 -91.8 \' Noise floor

1.82 35 28.2 3.52 30.9 -24 11.8 -115.8 H Noise floor
10.56 33 38.9 10 32.2 -24 25.7 -101.9 H Noise floor
17.28 33 44.3 14.39 31.9 -24 35.8 -91.8 H Noise floor

Scanned
1-18 GHz

DATACOMMONFORMS\TESTDATASHEETSWICRORE REV 030597
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Dallas/Ft. Worth Headquariers:
802 N. Kealy
Lewisville, TX 75057
Tel: {972) 4369600
Fax: {972) 436-2667

Microwave Radiated Emissions Data

Complete X Preliminary Page 1 of 1
Client: Bosch Telecm'.r-t Test # REMWO08 W.O# 180218

EUT: Node Transmitter S/N: Unit #5 Photo ID: 180218
Technician: D. Light Specification: 2.993 Lab: BOATS Date: 6/23/98

Equipment Used: EM2200,180,CF00,CF06,697 484

. agr-
Configuration: )% 30.0 dBm 27.510 GHz CW Signaf U.8. Frequency
30dBm @ 3 m= 127.6 dBuV/m

Bandwidth: 1 MHz Video Bandwidth: 100 kHz Antenna Distance 3m Detector:
Climatic Conditions: EUT Power. __ 115VAC, __B0Hz _X Peak
Temperature: 3_C ___20BVAC, __50Hz __Average
Relative Humidity: 45 % __230VAC.
Atmospheric Pressure: 1000 mbar _X Cther -48VDC 1Phase __ 3 Phase
Conversion: dBpw= dBuvim @ m ABE Lo Y 2P 5,30/3
4kHz RBW
Freq. Meter | Antennaj Cable RF | Comrection | Corrected dBc Pol. [Comments:
Reading| Factor | Loss Gain | Factor Reading
(GHz) | (dBuV} | (dB} (dB) (dB) {dS) (dBuv/m)
18 41 40.2 19.9 40 -24 371 -90.5 V  INOISE FLOOR
22 45 40.3 22.1 40 -24 434 -84.2 V' INOISE FLOOR
26.5 41 40.5 24.3 40 24 41.8 -85.8 V  INOISE FLOOR
18 41 40.2 19.8 40 -24 37.1 -50.5 H  INQISE FLOOR
22 45 40.3 221 40 -24 43.4 -84.2 H INOISE FLOOR
265 41 40.5 24.3 40 -24 41.8 -85.8 H NQISE FLOOR
Scanned
18-26.5 GHz
DATACOMMONFORMSI\TESTDATASHEETSWMICRORE  REV (30597
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_Jicc.

Intemnational Compliance Corporation
"Your Certification Solution” sm

Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: (872) 438-9600
Fax: {872) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Preliminary ___
Client; BOSCH TELECOM Test # 218U03
EUT; NODE TRANSMITTER S/N: UNIT #5

Technician: M SEVERSON&S D LIGHT Specification: CFR 47 P 2,993

Equipment Used: 897,035

Page _1 of 1
W.0# 180218
Photo iD3: 180218 Ug3

l.ab: BOATS  Date: 6/18/98

Configuration:  TX 30.0dBm 27.510GHZ CW Signal U.S. Frequency

30.0dBm at 3m = 127.6dBuV/m

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance 3m Detector:
Climatic Conditions: EUT Power:___ 115 VA.C. N/A 60 Hz X Peak
Temperature: 32 ¢ __20BVAC N/A 50 Hz Average
Relative Humidity: 45 % __230VAC.
Atmospheric Pressure: 897 mbar _X_Other ~48VDC N/A 1Phase  N/A 3Phase
dBc fimit = -43dB
4kHz RBW.

Freq. Meter | Antennaj Cable RF {Correction| Correcled

Pol. [Comments:

Reading| Factor Loss Gain | Factor Reading dBc
(GHz) | (dBuv) | (dB) ({dB) (dB) {dBuV/m)
26.550 33 43.4 1.02 0 0 77.4 -50.2 H Noise floor
27.510 33 43.4 1.02 0 0 77.4 -50.2 H Noise floor
32.0 34 43.52 1.02 0 0 78.5 -49.1 H Noise floor
26.550 34 43.4 1.02 0 0 78.4 -49.2 Vi Noise floor
27.510 | 38.87 43.4 1.02 0 0 83.3 -44.3 Vv Noise floor
320 33 43.52 1.02 0 0 77.5 -50.1 \ Noise floor
Scanned
26.5-40Ghz

DATACOMMONFORMS\TESTDATASHEETSWICRORE REV 030587
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 750567
Tel: (972) 435-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete X_ Preliminary ___ Page 1 of 1
Client: BOSCH TELECOM Test # 218U11 W.O3 180218

EUT: NCDE TRANSMITTER S/MN: UNIT #5 Photo ID; 180218 U11
Technician: M SEVERSON & D LIGHT Specification: CFR 47 ¥ 2.963 Lab: BOATS Date: 6/19/98

Equipment Used: 897,935

Configuration:  TX 30.0dBm 27.510GHz_CW U.S. FREQUENCY
30.0dBm at 3m = 127.6dBuV/m

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance 3m  Detector:
Climatic Conditions: EUT Power: __ 118V.AC. ne60Hz X Peak
Temperature: 32_C ___208VAC. ne50 Hz __ Average
Relative Humidity: 45 % 230 VAC.
Atmospheric Pressure: 897 mbar X Other -48VDC na _1Phase n/a3Phase
dBg limit = -43dB
4kHz RBW
Freq. Meter | Antenna{ Cable RF [Comection| Corrected Pol. {Comments:
Reading] Factor | Loss Gain Factor Reading dBe
(GHz) | (dBuv) | (dB) {dB) {dB) {dB) (dBuv/m) .
531 33 4117 | 102 0 -24 51.2 -76.4 H_[Noise floor
55.02 34 41.46 1.02 i) -24 52.5 -75.1 H__ [Noise fioor
40.0 36 38.7 1.02 0 -24 51.7 -75.9 H Noise floor
53.1 33 41.17 1.02 0 -24 51.2 -76.4 V Noise fioor
55.02 33 41.46 1.02 0 -24 51.5 ~76.1 \Y Noise floor
40.0 35 38.7 1.02 0 -24 50.7 -76.9 V__ INoise floor
79.65 38.2 44.7 1.02 0 -24 59.9 £7.7 H Noise floor
82.53 38 45.1 1.02 0 <24 60.1 67.5 H  iNoise floor
60.0 47 433 1.02 G -24 87.3 £0.3 H Noise floor
79.65 38.4 447 1.02 G 24 60.1 B87.5 v Noise floor
82.53 38.2 45.1 1.02 o -24 60.3 -67.3 V__ |Noise floor
60.0 48.9 43,3 1.02 Y -24 67.2 -60.4 v Noise floor
ki z
60.0 47 43.3 1.02 0 -18.8 72.5 -55.1 H ]300 MHZ BW—
600 | 469 | 433 | 102 0 -18.8 72.4 -55.2 V__ 300 MHZBW- |A
Scanfied <
40-100 GHz
DATACOMMONFORMS\TESTDATASHEETSWICRORE  REV 030587
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DallasiFt. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (872) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Prefiminary __ Page 1 of 1
Crient: Bosch Telecom Test # REMWO3 W.O# 180218

EUT: Node Transmitter S/N: Unit#5 Photo I1D: 180218
Technician: D. Light Specification: 2.983 Lab: BOATS Date: 6/22/08

Equipment Used: EM2200,180,CF00,CF06,697,494
/e o M=
Configuration: _F£ 30.0 dBm QPSK/30.MHZ BW
30dBm @ 3 m = 127.6 dBuV/m

Bangwidth: 1 MHz Video Bandwidth: 100 kHz Anrdenna Distance 3m Detector:
Climatic Conditions: EUT Power: __ 115VALC. _60Hz _X Peak
Temperature; 3B C ___20BVAC. _50Hz ___Average
Relative Humidity: 45 % __230VALC.
Atmospheric Pressure: 1000 mbar _X Other -48VDC 1Phase __ 3 Phase
Conversion: dBpW= dBuvVim @ m oA Crint = -6 AF
4kHz RBW
Freq. Meter | Antenna| Cable RF | Correction} Cormrected dBc Poi. Comments:
Reading| Factor | Loss Gain Factor Reading
{GHz) | (dBuv) | (dB) {dB) (dB) (dB) {dBuV/m)
1.67 37 25.1 2.88 3t -24 9.98 176 V ~ INoise floor
10.02 34 378 8.4 33.1 -24 24.1 -103.5 vV [Noise floor
18.7 32 421 13.67 32.7 -24 31.1 -96.5 V  |Noise floor
1.67 36 251 2.88 31 -24 8.98 -118.6 H  |Noise floor
10.02 35 37.8 94 331 ~24 251 -102.5 H  {Noise ficor
16.7 33 42.1 13.87 327 -24 32.1 -85.5 H __ |Noise floor
Scanned
1-18 GHz.
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DallasiFt. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: {972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Preliminary ___ Page 1 of 1
Client; Bosch Telecom Tést#. REMWO0S W.O4# 180218

EUT: Node Transmitter SMN: Unit #5 Photo ID: 180218
Technician: D. Light Specification: 2.993 Lab: BOATS Date: 6/23/98

Equipment Usad: EM2200,180,CF00,CF08,697 494
r4 ag—
Mtz
Configuration: _¥x 30.0 dBm QPSK/30 MHZ BW
30dBm @ 3 m = 127.6 dBuV/im

Bandwidth: 1 MKz Video Bandwidth; 100 kHz Antenna Distance 3m Detector:
Climatic Conditions: EUT Power: __ 115 VAC. __BOHz X Peak
Temperature: 3/_C __208VAC. __50Hz ___Average
Relative Humidity: 45 % ___230VAC
Atmospheric Pressure: 1000 mbar _X Other -48VDC 1Phase __ 3 Phase
Conversion: dBpW= dBuVim @ m A Com e -7 IS
4kHz RBW
Freq. Meier | Antenna| Cable RF [Correction] Correcied dBe Pol. jComments:
Reading| Factor Loss Gain Factor Reading
{GHz)} i (dBuV} | (dB) (dB) {dB) (dB) {dBuV/m)
18 41 40.2 19.9 40 24 37.1 -90.5 \ NOISE FLOOR
22 42 40.3 221 40 -24 40.4 -87.2 VvV INOISE FLOOR
26.04 42 40.5 24.3 40 24 42.8 -84.8 V  |NOISE FLOOR
18 41 40.2 19.9 40 -24 371 -90.5 H NOISE FLOOR
22 45 40.3 22.9 40 -24 434 -84.2 H NOISE FLOOR
26.04 43 40.5 243 40 -24 43.8 -83.8 H NOISE FLOOR
Scanned
18-26.5 GHz
DATACOMMON\FORMS\TESTDATASHEETSWICRORE ~ REV 030597
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Dallas/Ft. Worth Headquarters:;
I C 802 N. Kealy
2 Lewisvilie, TX 75057

International Compliance Corporation Tel: (972) 436-9600
"Your Certification Soiution” sm Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete X Preliminary Page _1 of 1
Client: BOSCH TELEC&M Test # 218004 W.O.#: 180218

EUT: NODE TRANSMITTER S/N: UNIT #5 Photo ID: 180218 U04
Technician: M SEVERSONS&S D LIGHT Specification: CFR 47 P 2.893 Lab: BOATS Date: 6/18/98

Equipment Used: 887,835

Configuration; TX 30.0dBm 27.710GHZ QPSK/IOMHZ BW
30.0dBm at 3m = 127.6dBuVv/m

Bandwidth; 1MHZ Video Bandwidth: 100KHZ Antenna Distance 3 m  Detector:
Climatic Conditions: EUT Power.___ 115 VAC N/A 60 Hz X_ Peak
Temperature: 32 _C __R208VAC N/A 50 Hz Average
Relative Humidity: 45 % __230VAC.
Atmospheric Pressure: 997 mbar _X Other -48VDC n/a_1 Phase N/A_3 Phase
dBe limit = -434B
\ 4kHz RBW
Freq. Meter | Antenna| Cable RF | Comrection] Correcled Pol. (Comments:
Reading] Factor Loss Gain Factor Reading dBe
(GHz) | dBuv) | (dB) @B) | (dB) (dB) {dBuv/m)
26040 | 342 43.4 102 0 0 788 -49.0 H __ iNoise floor
27.710 35 434 1.02 0 g 794 -48.2 H __ |Noise floor
32.0 34 43.52 1.02 0 0 78.5 -49.1 H__ |Noise floor
26.040 | 344 434 1.02 0 0 78.8 -48.8 V__ |Noise floor
27.710 34 43.4 1.02 c Q 784 -48.2 V___ |Noise floor
32.0 34 43.52 1.02 0 0 78.5 -48.1 V__ |Noise floor
Scanned
26.5-40Ghz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Preliminary ___ Page 1 of 1
Client: BOSCH TELECOM Test# 218U09 W.0#: 180218
EUT: NODE TRANSMITTER S/N: UNIT #5 Photo ID: 180218 U0Y
Technician: M SEVERSON & D LIGHT Specification: CFR 47 P 2.993 Lab: BOATS Date: 6/19/98
Equipment Used: 897,935 for il

PMHE

Configuration:  TX 30.0dBm 27.710 GHz QPSK/30MHZ BW
30.0dBm at 3m = 127.6dBuv/m

Bandwidth:  1MHZ Video Bandwidth: $00KHZ Antenna Distance 3m  Detector
Climatic Conditions: EUT Power.__ 115V.AC. n.z60 Hz X Peak
Temperature: 2 _C __20BVAC, nz5S0Hz __Average
Relative Humidity: 45 % __230VAC.
Atmospheric Pressure; 997 mbar _X Other -48VDC n/a_ 1Phase nfa3Phase
dBc limit = -43dB
4kHz RBW
Freq. Meter | Antenna| Cable RF |Carrection| Corrected Pol. |Comments:
Reading] Factor ; Loss Gain | Factor Reading dBc
%Gl-tz% (dBuV) | ({dB) (dB) (dB) {dB) (dBuv/m) _ _
. 345 | 4117 t 1.02 0 24 527 ~74.9 H__ [Noise floor
5542 33 4146 | 1.02 0 -24 51.5 -76.1 H __ [Noise floor
40.0 36 38.7 1.02 g -24 51.7 ~75.9 H _ |Noise floor
52.08 | 335 | 41147 | 102 0 -24 517 -75.9 V __ INoise floor
5542 | 337 | 4146 | 1.02 0 -24 522 -75.4 V__ iNoise floor
40.0 36 387 | 102 0 -24 51.7 -75.9 V__ iNoise floor
78.12 38.4 446 1.02 0 -24 60 676 H__ iNoise floor
8313 [ 385 45.1 1.02 0 -24 60.6 -67.0 H___|Noise floor
60.0 46.8 43.3 1.02 o -24 671 -80.5 H__ |Noise fioor
7812 | 385 44.6 1.02 0 -24 60.1 -67.5 V__ |Noise floor
83.13 37.9 45.1 1.02 0 -24 &G -67.6 vV |Noise floor
60.0 47 43.3 1.02 0 -24 67.3 -60.3 V__ |Noise floor
k
500 | 36 | 433 | 102 | 0 | 788 63.5 641 H |00 Mrzew § (SIW
60.0 38 433 1.02 0 -18.8 63.5 64.1 V__ [300MHZBW, |AK i
Scanned " F=
40-100 GHz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Teid: (972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Preliminary ___ Page 1 of 1
Client: Bosch Telecom Test # REMWO4 W.C.# 180218
EUT: Node Transmitter S/N: Unit #5 Photo ID: 180218

Technician: [ Light Specification: 2.993

Equipment Used: EM2200,180,CF00,CF06,697,494

Lab: BOATS Date: 6/22/98

7 miHz 44
Configuration: ﬁ 30.0 dBm QPSK/40 MHZ BW

30dBm @ 3 m = 127.6 dBuVim

Bandwidth: 1 MHz Video Bandwidth: 100 kHz Antenna Distance 3m  Detector
Climatic Conditions: EUT Power: __ 115V.AC. __BOHz _X Peak
Temperature: 53 C __208VAC. _50Hz ___Average
Relative Humidity: 45 % __230V.AC.
Atmospheric Pressure: 1000 mbar _X Other -48VDC 1Phase _ 3 Phase
Conversion: dBpW= dBuvim @ m a/l C Comi¥ = - 3.8
4kHz RBW
Freq. Meter } Antenna| Cable RF | Correction] Correcled dBc Pol. |Comments:
Reading| Factor | Loss Gain Factor Reading
(GHz) | (dBuv) | (dB) {dB) (dB) (dB) {dBuV/m) _
151 | 37 25.1 2.88 31 -24 8.98 -117.8 V__ |NOISE FLOOR
9.06 34 377 8.68 33 -24 234 -104.2 V___ INOISE FLOCR
16.61 34 42.1 13.67 327 -24 33.1 -94.5 V  INOISE FLOCR
1.51 37 25.1 2.88 31 24 9.98 -117.6 H NOISE FLOCR
9.08 34 37.7 8.68 33 -24 234 -104.2 H_iNOISE FLCOR
16.61 34 42.1 13.67 32.7 -24 331 -94.5 H  |NOISE FLOCR
425
Scanned
1-18 GHZ
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: {972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Preliminary __ Page 1 of 1
Client: Bosch Telecom Téét # REMW10 W.O# 180218

EUT: Node Transmilter SIN: Unit#5 Photo 10: 180218
Technician: D, Light Specification: 2.993 Lab: BOATS Date: 6/23/98

Equipment Used: EM2200,180,CF00,CF05,697,454
7—- 234 al iz a—??‘“
Configuration: 30.0 dBm QPSK/40 MHZ BW
30 dBm @ 3 m = 127.6 dBuV/m

Bandwidth: 1 MHz Video Bandwidth: 100 kHz Antenna Distance am Detector:
Climatic Conditions: EUT Power: __ 115VAC. _60Hz X Peak
Temperature: 3 _C ___20BVAC. __50Hz ___Average
Relative Humidity: 45 % __230VAC
Atmospheric Pressure: 1000 mbar X Other -48VDC 1Phase 3 Phase
Conversion: dBpWw= dBuvVim @ m FhE s <~ 3 AR
4kHz RBW
Fraq. Meter | Amtenna| Cable RF |Correction | Corrected dBc Pol. jComments:
Reading| Factor | Loss Gain | Factor Reading
{GHz) | (dBuV) | (dB) {dB) {dB} (dB) (dBuVi/m)
18 41 40.2 19.9 40 24 371 -890.5 V. [NOISE FLOOR|
22 45 40.3 221 40 -24 43.4 -84.2 vV INOISE FLOOR
26.04 43 40.5 24.3 40 -24 43.8 -83.8 V__ INOISE FLOOR
18 41 40.2 19.9 40 -24 37.1 -90.5 H  ]NOISE FLCOR
22 45 40.3 22.1 490 -24 434 -84.2 H  |NOISE FLOOR
26.04 43 40.5 24.3 40 -24 438 -83.8 H __INOISE FLOOR
Scanned
18-26.56 GHz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 435-9600
Fax: (972) 435-2687

Microwave Radiated Emissions Data

Complete X Prefiminary ___ Page 1 of 1
Ciient: BOSCH TELE(;:OM Tét # 218U05 W.O# 180218
EUT: NODE TRANSMITTER SMN: UNIT #5 Photo 1D: 180218 U0S
Technician: M SEVERSON&$ D LIGHT Specification: CFR 47 P 2.993 Lab: BOATS Date: 6/18/98
Equipment Used: 897,935 AY—

Mz

Configuration:  TX 30.0dBm 27.550 GHz QPSK/40MHZ BW
30.6dBm at 3m = 127.6dBuV/m

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance 3m  Detector
Ciimatic Conditions: EUT Power: __ 115VAC. na6oHz _X Peak
Temperature: 32 C __208VAC. nasoHz __Average
Relative Humidity: 45 % __230V.AC.
Atmospheric Pressure: 897  mbar _X_Other -48VDC n/a 1Phase n/a3FPhase
dBc limit = 43dB
akHz RBW|
Freq. Meter j Antenna) Cable RF | Comection| Cormrected Pol. (Comments:
Reading] Factor | Loss Gain Factor | Reading dBc
(GHz) | (dBuV) | (dB) (dB) {dB) {dB) (dBuV/m} _
26.040 35 43.4 1.02 0 -24 554 -72.2 H __ INoise floor
27.550 3 43.4 1.02 c -24 54.4 -73.2 H Noise floor
32.0 4 43.52 1.02 4] 48.5 -79.1 H  INoise floor
26.040 35 43.4 1.02 [¢] -24 55.4 -72.2 Vv Noise floor
27.550 34 43.4 1.02 0 -24 54.4 -73.2 V' |Noise floor
32.0 4.5 43.52 1.02 0 -24 55 -712.6 VvV i{Noise floor
Scanned
26.5-40Ghz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel. {872) 436-9600
Fax: {972) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Preliminary ___ Page 1 of 1
Client: BOSCH TELECOM Test # 218008 W.0.# 180218
EUT: NODE TRANSMITTER S/N: UNIT #5 Photo 10 180218 U08

Technician; M SEVERSON & D LIGHT  Specification: CFR 47 P 2.993 Lab: BOATS Date: 6/18/98

Equipmert Used: 897,935

M - @p-».
Configuration.  TX 30.0dBm 27.550 GHz (PSK/40 BW

30.0dBm at 3m = 127.6dBuvim

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance 3m Detector:
Climatic Conditions: EUT Power: __115V.AC nablHz _X Peak
Temperature. 32 C __208V.AC naboHz ___Average
Relative Humidity: 45 % ___230VALC
Atmospheric Pressure: 997 mbar _X Other -48VDC n/a_1Phase n/a3Phase
dBc limit = -43dB
4kHz RBW,
Freq. Meter | Antenna{ Cable RF Correction| Corrected Pol. iComments:
Reading| Factor | Loss Gain Factor Reading dBc
(GHz) | (dBuV) {dB) {dB) (d8) {dB) {dBuv/m)
52.08 34 41,17 1.02 [¢] -24 52.2 -75.4 H  {Noise floor
55.1 34 41.46 1.02 Q -24 52.5 -75.1 H |Noise floor
40,0 35.5 387 1.02 0 -24 51.2 ~76.4 H |Noise floor
5208 34 41.17 1.02 0 -24 52.2 -75.4 V INoise floor
55.1 335 41.46 1.02 0 -24 52 -75.6 V  |[Noise floor
40.0 36 387 1.02 0 -24 51.7 -75.9 V |Noise floor
78.12 375 44.6 1.02 0 -24 58.1 -68.5 H INoise floor
82.65 38.2 45.1 1.02 g -24 60.3 -67.3 H  INoise floor
50 46 43.3 1.02 0 -24 66.3 -61.3 H [Noise floor
78.12 38.7 44.6 1.02 O -24 60.3 £7.3 V  {Noise floor
82 65 38.2 45.1 1.02 0 -24 60.3 -67.3 V  |Noise floor
80 46.3 43.3 1.02 9 -24 66.6 -51.0 V'  |Noise floor
xHr {&7}}
80 38 433 1.02 0 -18.8 63.5 4.1 H  [300 MHzBwW & I lf{;;;,%
60 38 433 1.02 0 -18.8 63.5 -654.1 V 1300 My BYC 24
Scanned ~ 17
40-100 GHz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: {972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Preliminary ___ Page 1 of 1
Client: Bosci Telecom Test# REMWO5 W.O.# 180218
EUT: Node Transmitter S/N: Unit#5 Photo iD: 180218
Technician: D. Light Specification: 2.993 Lab: BOATS Date: 6/22/98
Equipment Used: EM2200,180,CF00,CF06,687 494
T Mz Pz o
Configuration: .0 dBm QPSK/50 MHZ BW
30 dBm @ 3 m = 127.6 dBuV/m
Bandwidth: 1 MHz Video Bandwidthr: 100 kHz Antenna Distance 3m  Detector
Climatic Conditions: EUT Power: __ 115V.ALC. _60Hz _X Peak
Ternperature: 3 _C __208VAC. _50Hz ___Average
Relative Humidity: 45 % __230VAC.
Atmospheric Pressure: 1000 mbar _X Other -48VDC 1Phase __ 3 Phase
Conversion: dBpw= dBuVim @ m ABE lmit = - g3 AE
4kHz RBW,
Freq. Meter | Antenna; Cable RF | Correctionj Comrected dBc Pol. Comments:
Reading] Factor | loss Gain Factor Reading
(GHz) | (dBuv) | (dB) {dB) {dB) (dB) (dBuvim)
1.19 35 23.1 232 1 282 -24 8.22 -118.4 V__INoise floor
9.62 34 37.9 $.93 33.1 -24 24.7 -102.9 V___ [Noise floor
17.85 33 444 | 1446 | 825 -24 354 -92.2 V__ |Noise floor
1.19 35 23.1 2.32 28.2 -24 8.22 -1194 H __ [Noise floor
8.52 34 37.9 9.93 331 -24 24.7 -102.9 H__ [Noise ficor
17.85 33 444 | 1446 | 325 -24 35.4 -92.2 H___ |Noise floor
Scanned
1-18 Griz
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DallasiFt. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tek (972} 436-9600
Fax: (972} 436-2667

Microwave Radiated Emissions Data

Complete X Prefiminary ___ Page 1 of 1
Client: Bosch Telecom T&e!#- REMW11 W.O#: 180218

EUT: Node Transmitter SMN: Unit#5 Photo 1D: 180218
Techniciam: D. Light Specification: 2.993 Lab: BOATS Date: 6/23/98

Equipment Used: EM2200,180,CF00,CF06,697,494

T P MHaz =5
Configuration: 30.0 dBm QPSK/50 MHZBW
30dBm @ 3 m= 127.6 dBuV/m

Bandwidth: 1 MHz Video Bandwidth: 100 kHz Antenna Distance 3m  Detector:
Climatic Conditions: EUT Power:  115V.AC. __60Hz _X Peak
Temperature: 3 _C __208VAC. __50Hz ___Average
Relative Humidity: 45 % ___2BVAL
Atmospheric Pressure: 1000 _mbar _X Other -48VDC 1Phase _ 3 Phase
Conversion: dBpW= dBuV/m @ m A ComisF = ,',,? v
4kriz RBW,
Freq. Meter | Antennaj Cable RF |Comection| Corrected dic Pol.  [Comments:
Reading} Factor | bLoss Gain | Faclor Reading
(GHz) | (dBuv) | (dB) (dB) (dB) {dB) {dBuVim} _
18 41 40.2 19.9 40 -24 371 805 _ V_NOISE FLOOR
22 45 40.3 22.1 40 -24 43.4 £4.2 V__ |NOISE FLOOR
26.4 42 40.5 24.3 40 -24 42.8 -84.8 V__ INOISE FLOOR
18 41 40.2 10.9 40 -24 37.1 -90.5 H _INOISE FLOOR
22 45 40.3 221 40 -24 434 -84.2 H_ INOISE FLOOR
26.4 42 40.5 24.3 40 -24 42.8 -84.8 H INOISE FLOOR
Scanned
18-26.5 GHz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: (872) 436-9600

—— Fax: (972) 436-2667
Microwave Radiated Emissions Data
Complete X Prefiminary ___ Page 1 of 1
Client: BOSCH TELECOM Test # 218U07 W.O# 180218
EUT: NODE TRANSMITTER S/N: UNIT #5 Photo (D: 180218 UO7
Technician: M SEVERSON&S D LIGHT Specification: CFR 47 P 2,993 Lab: BOATS Date: 6/15/98
Equipment Used: 897,936 S
Mz 7
Configuration:  TX 30.0dBm 27.590 GHz QPSK/50MMZ BW
30.0dBm at 3m = 127.6dBuv/im
Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance 3m Detector:
Ciimatic Conditions: EUT Power: __ 116V.AC na6iHz _X Peak
Temperature: 32 C __208VAC. nas0Hz _Average
Relative Humidity: 45 % __230VALC
Atmospheric Pressure: 897  mbar _X Other 48VDC nfa_1Phase 1nfa3Phase
dBc limit = 43dB
4kHz RBW,
Freg. Meter | Antenna| Cable RF | Correction] Cofrected Pol. |Comments:
Reading| Factor Loss Gain Factor Reading dBc
SGHz) {dBuv) | (dB) (dB} (dB) {dB) (chu_)m/Im) _
52.8 335 | 4117 | 102 0 24 51.7 759 H _ [Noise floor
55.18 34 41.46 1.02 0 -24 52.5 -75.1 H  |Noise floor
40.0 36 38.7 1.02 0 -24 517 -75.9 H  [Noise floor
52.8 34 41.17 1.02 0 -24 52.2 -75.4 V  INoise floor
55.18 335 41.46 1.02 0 -24 52 -75.6 V  INoise floor
40.0 35.7 38.7 1.02 ¢ -24 514 -76.2 V  iNoise floor
79.2 38.5 447 1.02 [ -24 60.2 -67.4 H Noise floor
82.77 38.5 45.1 1.02 Y -24 60.6 B67.0 H Noise floor
60.0 A7 43.3 1.02 0 -24 87.3 £0.3 H Noise floor
79.2 38.2 447 1.02 1] -24 50.9 -67.7 VvV {Noise floor
82.77 334 45.1 1.02 0 -24 60.5 571 Vv Noise floor
60.0 47 43.3 1.02 0 -24 67.3 -60.3 V  [Noise floor
kHz
60.0 38 43.3 1.02 0 -18,8 63.5 -64.1 H_ [300 MHz-BW A £ ap
60.0 38 433 | 1.02 0 8.8 63.5 4.1 vV |300 MHZBW_ K&
Scanned K /=
40-100 GHz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: (372) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete X _ Preliminary ___ Page 1 of 1
Client: Bosch Telecom Test # REMW0S W.O.# 180218

EUT: Node Transmitter SIN: Unit #5 Photo 1D: 180218
Technician: D. Light Specification: 2.998 Lab: BOATS Date: 6/22/98

Equipment Used: EM2200,180,CF00,CFC8,687,494
Configuration:  F£30.0 dBm BOSCH MODEM TEST SET
30 dBm @ 3 m = 127.6 dBuVim

Bandwidth: 1 MHz Video Bandwidth: 100 kHz Antenna Distance 3m Detector:
Climatic Conditions: EUT Power. __ 115VAC. __B0Hz X Peak
Temperature: 3 C ___208VAC. __50Hz ___Average
Reiative Humidity: 45 % __230VAC.
Atmospheric Pressure: 1000 mbar X Other -48VDC tPhase ___3Phase
Conversion: dBpW= dBuVim m .
P e LBE Lomih = - 4D B
4kHz RBW
Freq. Meter | Antenna| Cable RF [Correction | Correcied dBe Pol. (Comments:

Reading| Facter'} Loss Gain Factor Reading
(GHz) | (dBuV) | (dB) {dB) {dB} {dB) {dBuV/m}

1670926 37 25.1 2.88 31 -24 9.98 -117.6 ] Noise floor
B.35463 32 37.7 B.23 31.6 -24 22.3 1053 A" Noise floor
16.70926 32 421 13.67 327 -24 31.1 865 \ Noise fioor
1.670926 37 25.1 2.88 31 -24 8,08 -117.6 H Noise floor
B8.35483 34 37.7 8.23 316 -24 243 -103.3 H Noise floor
16.70926 33 421 13.67 327 24 32.1 -85.5 H Noise floor
Scanned

1-18 GHz




Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete X Prefiminary Page 1 of 1
Client: Bosch Teteoorﬁ Test# REMW12 W.O# 180218

EUT: Node Transmitter S/N: Unit#6 Phote ID: 180218
Technician: D. Light Specification: 2,993 Lab: BOATS Date: 5/23/98

Equipment Used: EM2200,180,CF00 CF06,8597 494

Configuration:  Tx 30.0 dBm BOSCH MODEM TEST SET
30dBm @ 3 m = 127.6 dBuV/m

Bandwidth: 1 MHz Video Bandwidth: 100 kHz Antenna Distance 3m  Detector
Climatic Conditions: EUT Power. _ 115VAC, _60Hz _X Peak
Temperature: 3 C __208VALC. __50Hz ___Average
Relative Humidity: 45 % __230VALC.
Atmospheric Pressure: 1000 _mbar _X Other 48VDC 1Phase __ 3 Phase
Conversion: dBpW= dBuvV/m @ m ARV B b R
4kHz REW,
Freq. Meter | Antenna| Cable RF | Comection| Comected dBec Pol. [Comments:
Reading] Factor | Loss Gain Factor Reading
(GHz) | (dBuV) | (dB) (d8} (dB) {dB) (dBuVim)
18 41 40.2 18.9 40 24 37.1 -80.5 V__ [NOISE FLOOR
2 45 40.3 22.1 40 -24 43.4 -84.2 V___INOISE FLOOR
264 42 40.5 24.3 40 -24 42.8 -84.8 V. INOISE FLOOR
18 41 40.2 19.9 40 -24 37.1 -90.5 H |NOISE FLOOR
22 45 40.3 2.1 40 -24 43.4 -84.2 H  INOISE FLOCOR
26.4 42 405 24.3 40 24 428 -84.8 H  |NOISE FLCOR
Scanned
18-26.5 GHz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057

Tel: {972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete X Preliminary ___ Page 1 of /_
Client: BOSCH TELECOM Tési #: 218U01 W.0# 180218

EUT: NODE TRANSMITTER S/N: UNIT #5 Photo 1D 180218 UQ1
Technician: M SEVERSONES D LIGHT Specification: CFR 47 P 2.993 Lab- BOATS Date: 6/18/98

Equipment Used: 897,835

Mz il
Configuration:  TX 30.0dBm 27.710S26GHZ QPSK/30MHZ BW  BOSCH MODEM TEST SET
30.0dBm at 3m = 127.6dBuv/m

Bandwidth: 1MHZ Video Bandwidth:  100KHZ Antenna Distance 3m  Detector
Climatic Conditions: EUT Power: __ 115V.AC. nadOHz _X Peak
Temperature: 32 ¢ __208VAC. nas0Hz __ Average
Relative Humidity: 45 % . 230VAC.
Atmospheric Pressure: 997  mbar _X Other -48VDC n/a_1Phase nla3Phase
dBc limit = -43d8
4kHz RBW
Freq. Meter | Antenna| Cable RF {Correction | Corrected Pol. 1Comments:
Reading| Factor Loss Gain Factor Reading dBc
{GHz) | (dBuv) | (dB) {dB) (dB) (dB) (dBuV/im)
27.04 32 43.4 1.02 o -24 52.42 =752 H Noise floor
27710 32 434 1.02 0 -24 52.42 -75.2 H _ INoise floor
320 32 43.52 1.02 0 -24 52.54 -75.1 H _ [Noise floor
27.04 32 43.4 102 0 -24 52.42 -75.2 V___ |Noiss floor
27.710 32 43.4 1.02 0 -24 52.42 -75.2 V___ |Noise ficor
320 32 43.52 1.02 0 -24 5254 -75.1 V__ |Moise floor
Scanned
26.5-40Ghz
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Dallas/Ft. Worth Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Microwave Radiated Emissions Data

Complete_X_ Preliminary __ Page 1 of 1
Client: BOSCH TELE&OM Téa # 218U10 W.O# 180218

EUT: NODE TRANSMITTER S/N: UNIT #5 Photc 1D: 180218 L10
Technician. M SEVERSON & D LIGHT Specification: CFR 47 P 2.993 Lab: BOATS Date: 6/19/98
Equipment Used: 897,935 7

1A
Configuration:  TX 30.0dBm 27.710926 GHz QPSK/30MHZ BW Bosch Modem Test Set
30.0dBm at 3m = 127.6dBuvim

Bandwidth: 1MHZ Video Bandwidth: 100KHZ Antenna Distance 3m Detector:
Climatic Conditions: EUT Power: __ 115V.AC, nat0Hz _X Peak
Temperature: 32_C ___208VAC. nasoHz ___Average
Relative Humidity: 45 % __230VALC
Atmospheric Pressure: 987 mbar _X Other -48VDC n/a 1Phase nia3Phase
dBc {imit = 43dB
4kHz RBW|
Freq. Meter | Antenna] Cable RF {Correction | Corrected Pol. |Comments:
Reading] Factor | loss Gain Factor Reading dBc
CHz) | (dBuV) | (dB) (dB}) {dB) (dB) (dBuV/m}
52.08 33.9 4117 1.02 7] -24 52.1 -75.5 H  [Noise floor
554218 | 334 41.46 1.02 0 24 518 -75.7 H__ |Noise floor
40.0 357 387 1.02 0 -24 514 -76.2 H__ |Noise fioor
52.08 33 4117 1.02 0 -24 51.2 -76.4 V___ INoise floor
554218] 33 4146 | 1.02 0 -24 51.5 -76.1 V__ !Noisa floor
40.0 36 38.7 1.02 0 -24 51.7 -75.9 V__ [Noise floor
78.12 39.7 44.6 1.02 0 -24 61.3 -66.3 H _ |Noise floor
83.13278] 38 451 1.02 0 -24 80.1 £7.5 H__ [Noise fioor
50.0 44 43.3 1.02 o 24 64.3 -63.3 H  |Noise ficor
78.12 38.7 44.6 1.02 0 -24 60.3 -67.3 VvV INoise figor
83.13278| 38 45.1 1.02 0 -24 60.1 -67.5 VvV |Noise floor
60.0 44 43.3 1.02 O -24 54.3 -£63.3 V__ INoise flioor
skH=
60.0 38 43.3 1.02 o -18.8 63.5 -64.1 H  1300.MHz BW R
60.0 38 43.3 1.02 1] -18.8 63.5 -654.1 V___[300MHZBW |7
Scanned KNz
40-100 GHz
DATACOMMON\FORMS\TESTDATASHEETSWMICRORE  REV 030537
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Model Node Equipment Solid-State Transmitter (US)

Bosch Telecom, Inc.

FREQUENCY STABILITY
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Dallas/Ft. Worth Headquarters:

802 N. Kealy
Lewisville, TX 75057
international Compliance Corporation Tel: (972) 436-9600
*your Certification Solution” sm Fax: (072) 436-2667
FREQUENCY STABILITY
Client: BOSCH TELECOM W.O# 130218
EUT: NODE TRANSMITER SIN: UNIT #5
Date: 5/08/88 Tech: MARK SEVERSON
Tested IAW CFR 47 P2.995

EQUIPMENT USED: KTL#739 (Environmental Chamber)

CONFIGURATION: TX 27.920000Ghz

FREQUENCY (GHz) TEMP(C®) VOLTAGE TIME | FREQUENCY TOLREANCE

27.920000010 (R/F)freq -30°C {-15%) | 40.8vdc .001% (+/- 279.2 kHz)

27.920000011 (R/F)freg -30°C | (Nominal) | 48vdc | 1030 .001% (+/- 279.2 kHz)

27.920000020 (R/F)freq -30°C (+15%) | 55.2Vd¢ .001% (+/- 279.2 kHz)

27.920000105 (R/F)freq -20°C (-15%) | 40.8Vdc 001% (+/- 279.2 kHz}

27.920000088 (R/Fifreq -20°C | (Nominal) | 48vdc | 1115 .001% (+/- 278.2 kHz)

27.920000088 (R/F)freq -20°C (+15%) | 55.2Vdc .001% (#/- 279.2 kHz)

27.820000218 (R/F)freg -10°C (-15%) | 40.8vdc .001% (+/- 279.2 kH2)

27.820000215 (R/F)freq -10°C__ | (Nominal) | 48vdc | 1200 .001% (+/- 279.2 kHz}

27.820000208 (R/F)freq -10°C (+15%) | 85.2vdc .001% (+/- 279.2 kHz)
REV 960717
FREQ STAB 04
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Sheet2
Dallas/Ft. Worth Headquarters:

802 N. Kealy
| ewisville, TX 75057
International Compliance Corporation Tel (972) 436-86800
“Your Certification Sclution” sm Fax: (972) 436-2687
FREQUENCY STABILITY

Client:BOSCH TELECOM W.O.# 180218

EUT. NODE TRANSMITER S/N: UNIT #5

Date: 5/08/98 Tech: MARK SEVERSON
EQUIPMENT USED: KTL#739 (Environmental Chamber)
CONFIGURATION: TX 27.820000Ghz

FREQUENCY (GHz) |TEMP(C®) VOLTAGE TIME | FREQUENCY TOLERANCE
27.820000208 (R/F)freg {0°C (-15%) | 40.8Vvde L001% (+/- 278.2 kHz)
27.920000197 (R/F)freq |0°C (Nominal) | 48Vdc | 1245 .001% (+/- 278.2 kHz)
27.920000215 (R/F)freq |0°C (+15%) | 55.2Vdc 001% (+/- 278.2 kHZ)
27.920000181 (R/iF)freq |10°C {-15%}) | 40.8Vdc .001% (+/- 278.2 kHz)
27.520000192 (R/E)freq |10°C (Nominal) | 48vdc 1330 001% (+/- 279,2 kHZ)
27.920000202 (RfFfreq 10°C (+15%) | 55.2vdc .001% (+/- 279.2 kHz)
27.920000205 (R/F)freq [20°C (-15%) | 40.8Vdc .001% (/- 279.2 kHz)
27.920000184 (R/F)freq |20°C (Nominal) | 48Vdc | 1415 001% (+/- 279.2 kHz2)
27.920000187 (R/F)freq {20°C (+15%} | 55.2Vdc 001% (+/- 279.2 kHz)
Page 1
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SHITTLD

Dallas/Ft. Worth Headquarters:

802 N. Kealy
Lewisville, TX 75057
International Compliance Corporation Tel: (9872) 436-8600
"Your Certification Soiution” sm Fax: {872) 436-2667
FREQUENCY STABILITY

Client: BOSCH TELECOM W.O# 180218

EUT: NODE TRANSMITER S/N: UNIT #5

Date: 5/08/98 Tech: MARK SEVERSON
EQUIPMENT USED: KTL#739 (Environmental Chamber)
CONFIGURATION: TX 27.920000GHz

FREQUENCY (GHz) |TEMP(C®) VOLTAGE TIME | FREQUENCY TOLERANCE
27.920000148 (R/F)freq 30°C (-15%) | 40.8Vdc .001% (+/- 279.2 kHz)
27.920000136 (R/F)freq 30°C {Nominal) | 48vde | 1500 .001% (+/- 279.2 kHz)
27.820000116 (R/F)freq 30°C (+15%) 55.2vdc .001% (+/- 279.2 kHz)
27.820000108 (R/F)freq 40°C {-15%) 40.8Vdc .001% {#/- 279.2 kHz2)
27.920000103 (R/F)req 40°C (Nominal} | 48Vdc | 1545 001% (+/- 279.2 kHz)
27.920000120 (R/F)ireq 40°C (+15%) | 55.2vdc 001% (+/- 279.2 kHz)
27.920000108 (Rff)freq 50°C (-15%) 1 40.8Vde 001% (+/- 279.2 kHz)
27.920000112  (R/F)freg 50°C (Nominal} | 48vdc | 1830 .001% (+/- 279.2 kHz)
27.920000107 (R/F)freg 50°C {+15%) | 55.2vdc .001% (+/- 279.2 kHz)
Page 1
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APPENDIX C - CERTIFICATIONS AND RECOGNITIONS
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CERTIFICATIONS AND RECOGNITIONS

NORTH AMERICA:

FEDERAL COMMUNICATIONS COMMISSION (United States of America)
NVLAP (United States of America)

UNDERWRITERS LABORATORIES (United States of America)

EUROPE:

ACEMARK EUROPE LTD (United Kingdom)

INTERFERENCE TECHNOLOGY INTERNATIONAL, LTD. (United Kingdom)
NEMKO (Norway)

TUV RHEINLAND (Germany)

ASIA:

VCCI (Japan)

SOUTH PACIFIC:

MINISTRY OF COMMERCE (New Zealand)

FCC: NNS3214823
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